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30,000 MHz | 1,000 GHz 1.000 MHz 94449525 MHz ~53.43 dBm | -40.43 db 30,000 MHz 1,000 GHz | 1.000 MHz | 877.56870 MHz | -53.30 dBm -40.30 dB
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30,000 MHz | 1,000 GHz 1.000 MHz 880,50725 MHz -53.34 dBm | -40,34 dB 30,000 MHz 1,000 GHz | 1.000 MHz | 965,52459 MHz | -53.15 dBm -40,15 dB
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EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi -40 dBm
50 dBr it - o ([ =0 dpm = et -
et ot
60 e
-70 dB -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | Range Up | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 911.04698 MHz | dBm 40,15 dB 30,000 M 1.000 GHz | B&7.41879 MHz -53.45 dBm -40,45 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.68723 GHz | dBm -40,60 dB 1.000 GHz 1,700 GHz | 1.65995 GHz | -54.07 dém -41,07 d&
1.765 GHz | 3,000 GHz 1.000 MHz | 2.89550 GHz dBm | -30,78 R 1765 G 3.000 GHz 2.08621 GHz -52,88 dim | -38.88 di
3.000 GHz 9.000.GHz | 1.000 MHz 6.87243 GHz | dBm -34.71 dB 3.000 GHz 2,000 GH: 6.87193 GHz | -47.69 dBm -34.69 dB
9.000 GHz | 13.000 GHz 1.000 MHz | & dBm | ~36.06 dB 9.000 GHz | 13.000 GHz | | 12.68329 GHz 3z dBm | 36,32 dB |
13.000 GHz 18.000 GHz 1.000 MHz 2 dBm -32.32 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74706 GHz -45.30 dBm -32.30 dB
{ i i L i CHERRT we
Date 4.FEB 2012 154208 Date. 4 FEB.2018 15:43:01

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ-XMSF2G

Page Number :
Report Issued Date :
Report Version

A299 of A375
Feb. 25, 2019
Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-10 AdAR—HEURIOUS LINE ARS PASS _10 ddPR—BPURIOUS |INE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
| ot sty ||| ety
=50 dBriv 1 — - - 50 dBm i =~
& -50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 943.04098 MHz | -53.28 dBm —40,25 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 876.42829 MHz -53.35 dBm -40,35 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.000 GHz 1,700 GHz | 1.000 MHz 1.63931 -54.12 dBm -4 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 1.765 GHz | 3.000 GHz 1.000 MHz | 2.08498 -52,70 dim | -38.79 d&
3.000 GHz 9.000.GHz | 1.000 MHz | 3.000 GHz ©.000 GHz 1.000 MHz 5.88083 GHz | -47.57 dBm -34.57 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70379 GHz | 9.000 GHz | 1.000 MHz | 12.70379 GHz 43.18 dBm | ~36.18 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.7491E GHz 13.000 GHz 1.000 MHz 15.70298 GHz -45.33 dBm -32.33 dB
{ i e [ i TR o
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LTE Band 4 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

m pectr
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 0,00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit hock
-10 MRR—HEURLOUS LINE ABS 58 10 dNP—EPURIONS }INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
40 day 40 dBm
50 dBm L & - ) ary
o N W
st et
60 e
-70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz i 1.600 MHz 90377561 MHz | -53.23 dbm —40,23 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 866.93403 Mz -53.06 dBm -40,06 df
1.000 GHz 1.000 MHz 1.68854 GHz | -53.79 dBm -40,79 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69598 GHz | -53.97 dém
1.000 MHz | 2 -52,70 dBm -39,70 R 1.765 GHz | 3.000 GHz 1.000 MHz | 2.05397
1.000 MHz 3.4207 -46.92 dBm -33.92 dB 3.000 GHz 2.000 GHz | 1.000 M 3.42071 |
1 1.000 MHz | 12.67029 GHz 19 dBm. 9.000 GHz | 13.000 GHz 1.000 MHz | 12.65229 GHz -43.21 dém |
13.000 GHz 18:000 GHz 1.000 MHz 15.74956 GHz —4.95 dBm 13.000 GHz 18:000 GHz 1.000 MHz 15.75040 GHz -45,0% dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 4 / 3MHz

l‘E’ trum lEE’
Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—RURIOUS LINE AR P
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
=30 dBrm
-40 dBm
w— i < 50 dBm r— ez, - =
g
-60 db
<70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 939.156292 MHz | -53.24 dBm 40,24 dB 30,000 MHz | 1.000 GHz | 810.55222 MHz -53.30 dBm -40,30 d&
1.000 GHz 1,700 GHz | 1.000 MHz -54.06 dBm -41,06 dB 1.000 GHz 1,700 GHz | 1.68128 GHz | -54.02 dém -41,02 d&
5 GHz 3,000 GHz 1.000 MHz | -30,77 R 1765 G 3.000 GHz '2.07387 GHz -52,83 dim | -30.83 d&
3.000 GHz 9.000.GHz | 1.000 MHz -34.62 dB 3.000 GHz 9.000 GHz | B.51442 GHz | -47.72 dBm -34.72 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 879 GHz | -48.99 dBm ~35.99 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70379 GHz -48.93 dém | ~35.93 dB |
13.000 GHz 18.000 GHz 1.000 MHz 5.76331 GHz -45.33 dBm -32.32 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73706 GHz -45.23 dBm -32.23 dB
( i [ )il G we
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[ (7
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 MRR—HEURLOUS LINE ABS ARS -10 dEAR—FLURIOUS LINE ABS e,
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
-40 dBm
pp—y = 50 dam e = -
[I——— ] ~— .
60 e
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz | -53.35 dBm —40,35 dB 30,000 MHz | 1.000 GHz | 968.24838 MHz -53.33 dBm -40,33 dB
1,700 GHz | 1.000 MHz 1.61237 GH -54.06 dBm -41,06 dB 1.000 GHz 1,700 GHz | 1.68138 GHz | -53.98 dBm -40,98 di
5 GHz 3,000 GHz 1.000 MHz | '2.07830 GHz -52,56 dBm 30,56 dR 1765 G 3.000 GHz '2.07222 GHz dBm -30.88 di
3.000 GHz 9.000.GHz | 1.000 MHz 5.88293 GHz | -47.52 dBm -34.52 dB 3.000 GHz 9.000 GHz | 5.88193 GHz | -47.47 dBm -34.47 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68579 GHz | 9.31 dim. | ~36.31 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.65979 GHz 3.24 dém ~36.24 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73706 GHz -45,12 dBm -32.1% dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72098 GHz -44.95 dBm -31.95 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 4 / 5MHz

l‘E’ trum l‘:E’
Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
10 AdRR—BBURIOUS LINE ABS PASS -10 déRP—RURIOUS LINE AR E
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
=30 dBrm
-40 dBm
T - A |l 50 dBm e -
-60 db
<70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz -53.35 dBm —40,35 dB 30,000 MHz | 1.000 GHz | 857.09825 MHz -53.28 dBm -40,25 dB
1.000 GHz 1,700 GHz | 1.000 MHz -53.38 dBm -40,38 dB 1.000 GHz 1,700 GHz | 1.66974 GHz | -54.03 dém -41,03 dB
5 GHz 3,000 GHz 1.000 MHz | ? G -30,73 R 1765 G 3.000 GHz F GHz -52 88 dBm | -38.88 di
3.000 GHz 9.000.GHz | 1.000 MHz 3.42071 GHz | -34.56 dB 3.000 GHz 9.000 GHz | 5.88243 GHz | -47.60 dBm -34.60 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.67729 GHz | | ~36.30 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69779 GHz 2,42 dém ~36.42 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.76914 GHz -45.34 dBm -32.34 dB 13.000 GHz 18.000 GHz 1.000 MHz -45 .41 dBm -32.41 dB
( i [ )il G we
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Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS I
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
30 dBm
-40 dBm
e - et 50 dBm po—'y - e
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60 e
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B899.41272 MHz | -53.22 dBm 40,22 dB 30,000 MHz | 1.000 GHz | 93964768 MHz -53.29 dBm -40,29 d&
1,700 GHz | 1.000 MHz 1.68548 GHz | -53.78 dBm -40,78 dB 1.000 GHz 1,700 GHz | 1.68583 GHz | -53.62 dém -40,62 B
5 GHz 3,000 GHz 1.000 MHz | 2.98416 GHz -52,48 dBm -30,48 R 1765 G 3.000 GHz 2.07675 GHz -52,74 dBm | -30.74 di
3.000 GHz 9.000.GHz | 1.000 MHz 6.86043 -47.45 dBm -34.45 dB 3.000 GHz 9.000 GHz | 5.88083 GHz | -47.51 dBm -34.51 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.64879 Gl 43.23 dBm ~36.23 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70029 GHz -48.97 dém | ~35.97 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74873 -45.22 dBm -32.22 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74540 GHz -45.24 dBm -32.24 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 4 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjlmrk 5 Limit {
-10 AdAR—HEURIOUS LINE ARS PASS _10 ddPR—BPURIOUS |INE ABS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 de; 40 dBm
— - 50 dBm et A
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B41.24188 MHz | -53,14 dBm —40,14 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 989.09295 MHz 27 dBm -40,27 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.67429 GHz | -54.10 dBm -41,10 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.68793 GHz | -54.03 dém -41,03 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 1.76521 -52,05 dBm 1.765 GHz | 3.000 GHz 1.000 MHz | 1.7
3.000 GHz 9.000.GHz | 1.000 MHz | 3 3.000 GHz 2.000 GHz 1.000 MHz 5.87043 GHz |
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70029 GHz | 9.000 GHz | 1.000 MHz | 12.39983 GHz 43,26 dBm |
13.000 GHz 18.000 GHz 1.000 MHz 15.73881 GHz 13.000 GHz 1.000 MHz 15.72015 GHz -45.27 dBm
[ i ) L il O]

Date 4 FEB 2018 162247

Date 4 FEB 2019 16.23:43

LTE Band

4/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

m pectr
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Level 0,00 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit hock
-10 MRR—HEURLOUS LINE ABS 58 10 dNP—EPURIONS }INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
40 day 40 dBm
2 sl
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60 e
-70 dBm
-80 der -60 dBm
-0 der 90 dBim
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 93363058 MHz | -53.21 dBm —40,21 d 30,000 MHz | 1.000 GHz | 1.000 MHz | 926.98301 Mz dBm -40,20 df
1.000 GHz 1.000 MHz 1.69318 GHz | -52,78 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.69283 GHz | dém -40,26 dB
1.000 MHz | -52,73 dBm 1.765 GHz | 3.000 GHz 1.000 M dBm |
1.000 MHz | 3.000 GHz 2.000 GHz | 1.000 M | dBm
1 1.000 MHz | 11.74841 GHz | 9.000 GHz | 13.000 GHz 1.000 MHz | 12.70629 GHz dBm |
13.000 GHz 18:000 GHz 1.000 MHz 15.74040 GHz -45.32 dim 13.000 GHz 18:000 GHz 1.000 MHz 15.75998 GHz dim
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 4/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
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20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B892.14143 MHz | -53.09 dBm 30,000 MHz | 1.000 GHz | 914.44028 MHz -53.11 dBm -40,11 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.68338 GHz | 7 dBm 1.000 GHz .700 GHz | 1.66624 GHz | -53.94 dém -40,94 dB
5 GHz 3,000 GHz 1.000 MHz | '2.09486 GHz g , 1765 G 3.000 GHz 2.07140 GHz -52,82 dBm | -30.82 di
3.000 GHz 9.000.GHz | 1.000 MHz 3.45621 GHz | 2 -34.42 dB 3.000 GHz 9.000 GHz | 5.88083 GHz | -47.56 dBm -34.56 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 2 13,24 | ~36.24 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68029 GHz 2.23 dém | ~36.23 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.27 dBm -32.27 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73790 GHz -45.40 dBm -32.40 dB
( Il G wa
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Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 0,00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS e,
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
30 dBm
-40 dBm
-y - 50 dam J— Y = oy
A N
st
60 e
-70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 93722360 MHz | -53.33 dBm —40,33 dB 30,000 MHz | 1.000 GHz | 896, 50425 Mz -53.12 dém -40,12 dB
1,700 GHz | 1.000 MHz 1.66904 GHz | -53.93 dBm -40,53 dB 1.000 GHz 1,700 GHz | 1.66448 GHz | -53.99 dém -40,99 di
5 GHz 3,000 GHz 1.000 MHz | 1.76800 GHz -51,93 dBm -38,93 R 1765 G 3.000 GHz 1.76757 GHz -51.43 dBm | -36.43 di
3.000 GHz 2,000 GHz | 1.000 MHz 6.87083 GHz | -47.52 dBm -34.52 dB 3.000 GHz 2.000 GHz | 6.88093 GHz | -47.31 dBm -34.31 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68679 GHz | 49,16 dBm ~36.16 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70329 GHz 2.00 dém ~36.00 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73881 GHz -45.27 dBm -32.27 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74956 GHz -45.40 dBm -32.40 dB
L i LU L il CHIRNERYD we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

IEE’ i lEE’
Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
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R
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<70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz | -53.30 dBm —40,30 dB 30,000 MHz | 1.000 GHz | 945,94053 MHz -53.16 dBm -40,16-d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.69773 GHz | -53.27 dBém -40,27 dB 1.000 GHz 1,700 GHz | -53.25 dém -40,25 dB
5 GHz 3,000 GHz 1.000 MHz | 3 -52,68 dBm -30,68 R 1765 G 3.000 GHz -52,82 dBm | -3 B
3.000 GHz 9.000.GHz | 1.000 MHz -47.31 dBm -34.31 dB 3.000 GHz 9.000 GHz | | -34.58 dB
9.000 GHz | 13.000 GHz 1.000 MHz | : | 9.24 dBm. ~36.24 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68379 GHz 3,24 dém ~365.24 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.75456 GHz -45.32 dBm -32.32 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75200 GHz -45.36 dBm -32.36 dB
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Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
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_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
-40 dBm
ey - A (|| =1 dpm + P -
——
G
60 e
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B76:62912 MHz | -53.22 dBm 40,22 dB 30,000 MHz | 1.000 GHz | 93964768 MHz -53.27 dBm -40,27 d&
1,700 GHz | 1.000 MHz 1.68128 GH -53.60 dBm -40,60 dB 1.000 GHz 1,700 GHz | 1.68988 GHz | -53.97 dém -40,67 d&
5 GHz 3,000 GHz 1.000 MHz | 2.07922 GHz -30,83 R 1.765 G 3.000 GHz 2.07140 GHz -30.86 di
3.000 GHz 9.000.GHz | 1.000 MHz 5.88393 GHz | -34.57 dB 3.000 GHz 9.000 GHz | 5.88393 GHz | -34.60 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70779 GHz | | ~36.28 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.66879 GHz 2.21 dBém ~36.:21 d8 |
13.000 GHz 18.000 GHz 1.000 MHz 15.71865 GHz -45.34 dBm -32.34 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73790 GHz -45.10 dBm -32.10 dB
{ i L L i CHERRT we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-1p AfE—HRURIOUS LINE 8S PASS _10 déRp_EPURIONS |INE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
30 dem—] -30 B
|
40 dai -40 dBm
e - 50 dBm penantits <
N
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 804.26037 MHz | -53.33 dBm 40,33 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 948.85807 MHz -53,13 dBm -40,13 d&
1.000 GHz 1,700 GHz | 1.000 MHz -53.97 dBém -40,87 dB 1.000 GHz 1,700 GHz | 1.000 MHz 6 -53.92 dém -40,92 dB
1.765 GHz | 3,000 GHz 1.000 MHz | -32.26 dBm 1.765 GHz | 3.000 GHz 1.000 MHz | 1 -34,06 dBm | -21.06 di
3.000 GHz 9.000.GHz | 1.000 MHz | -47.70 dBm 3.000 GHz ©.000 GHz 1.000 MHz 5.85083 GHz | -47.72 dBm -34.72 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.39133 GHz | 9.26 dim. | 9.000 GHz | 1.000 MHz | 12.68779 GHz 43.19 dim |
13.000 GHz 18.000 GHz 1.000 MHz 15.75581 GHz 13.000 GHz 1.000 MHz 15.73873 GHz -45.31 dBm
{ i [ i TR o
Date 4 FEB 2012 165623 Date 4 FEB. 2018 16:57:24
m pectr
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit hock
-10 MRR—HEURLOUS LINE ABS 58 10 dNP—EPURIONS }INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 day 40 dBm
L] it “ A | 50 dem Y = e o
I ) BT
60 e
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 878.91304 MHz | -53.28 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | B77.11394 MHz -53.32 dBm -40,32 dB&
1.000 GHz 1.000 MHz 1.69983 GHz | 1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | dém
1.000 MHz | 2 1.765 GHz | 3.000 GHz 1.000 M 6 dBm
1.000 MHz 3 3.000 GHz 9.000 GHz | 1.000 MH | 5 dBm
1 1.000 MHz | 12 9.000 GHz | 13.000 GHz 1.000 MHz | 12.70029 GHz dem |
13.000 GHz 18:000 GHz 1.000 MHz 15. 13.000 5Hz 18.000 GHz 1.000 MHz 15.73290 GHz 37 dBm
{ i L[] )il CINIRLID wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

l‘E’ trum lEE’
Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—RURIOUS LINE AR P
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
=30 dBrm
-40 dBm
: pubnte - 2 |l =0 dem Y — WAy
= vt
-60 db
<70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz | -53,17 dBm —40,17 dB 30,000 MHz | 1.000 GHz | 918.31834 MHz -53.25 dBm -40,25 dB
1.000 GHz 1,700 GHz | 1.000 MHz .BEE9E GH, -53.62 dBm -40,62 dB 1.000 GHz 1,700 GHz | 1.69423 GHz | -53.94 dém -40,94 dB
5 GHz 3,000 GHz 1.000 MHz | 76850 G -52,30 dBm -30,30 R 1765 G 3.000 GHz 1.76800 GHz -39,20 d&
3.000 GHz 9.000.GHz | 1.000 MHz 5.86793 GHz | -47.61 dBm -34.61 dB 3.000 GHz 9.000 GHz | 6.86993 GHz | -34.58 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 69729 GHz | 9,31 dBm. | ~36.31 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68879 GHz dBm | ~36.09 dB |
13.000 GHz 18.000 GHz 1.000 MHz 5.73873 GHz -45.31 dBm -32.31 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75331 GHz -45.14 dBm -32.14 dB
{ i [ i G wa
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[ (7
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS e,
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
-40 dBm
et o A | 50 dem pomp— - e,
e P
60 e
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B92:62612 MHz | -53.05 dBm —40,05 dB 30,000 MHz | 1.000 GHz | 918.31834 MHz -53.06 dBm -40,06 d&
1,700 GHz | 1.000 MHz -53.30 dBm -40,90 dB 1.000 GHz 1,700 GHz | 1.59983 GHz | -53.58 dém I
5 GHz 3,000 GHz 1.000 MHz | -20,73 B 1765 G 3.000 GHz 1.77179 GHz -34.72 dBm -21.72 dB
3.000 GHz 9.000.GHz | 1.000 MHz 3.000 GHz 9.000 GHz | 6.84893 GHz | -47.68 dBm -34.68 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 3 | | 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.67029 GHz -48.95 dBm | ~35.95 dB |
13.000 GHz 18.000 GHz 1.000 MHz 5.75040 GHz -45.53 dBm -32.53 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75331 GHz -45.31 dBm -32.31 dB
L i LU L il CHIRNERYD we
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Ea FCC RF Test Report Report No. : FG8D2708B

LTE Band 4/ 1.4MHz
Lowest Channel / 64QAM Middle Channel / 64QAM

tr
Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0 dém Offset 5.20dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
10 ARE—SPURIOUS LINE ABS _10 ddPR—BPURIOUS |INE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi 40 dBm
; ; e mstaty |[| =) e sl - et
2 prom——"re -
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -40 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 933.34563 MHz | -53.21 dBm 40,21 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 859.03798 MHz -53.32 dBm -40,32 dB&
1.000 GHz 1,700 GHz | 1.000 MHz 1.67003 GHz | -54.02 dBm -41,02 dB 1.000 GHz 1,700 GHz | 1.000 MHz il 6 GHz | -53.96 dBm
1.765 GHz | 3,000 GHz 1.000 MHz | 2.00774 GHz -52,68 dBm -30,68 R 1765 GHz | 3.000 GHz 1.000 MHz | 2.64012 GHz -52,62 dBm |
3.000 GHz 9.000.GHz | 1.000 MHz 6.87143 GHz | -47.58 dBm -34.58 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.85193 GHz | -47.61 dBm -34.61 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.83527 GHz | -43.35 dBm ~36.35 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70329 GHz -43.19 dBm | ~36:19 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74706 GHz -45.16 dBm -32.16 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75498 GHz -45.13 dBm -32.13 dB

( i | ) i i ] OO ]
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Highest Channel / 64QAM

Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
50 dbr prae ) 4
¢ r——rr — i)
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 909.59270 MHz | -53.25 dbm 40,25 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.64770 GHz | -54.08 dBm -41,08 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 2.00774 GHz -52,55 dBm -30,55 dR
3.000 GHz 2,000 GHz | 1.000 MHz 6.86243 GHz | -47.62 dBm -34.62 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.65979 GHz | - dem | ~36.12 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75206 GHz 2 dBm -32.32 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band

4/ 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level dBm Offset 5.20d8 Mode Auto Sweep Ref Lavel dBm Offset 5.20'dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
1o PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 de; 40 dBm
ooy - 50 dBm PR -
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 876.42822 MHz | -53.35 dBm —40,35 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 988.12344 MHz -53.11 dBm -40,11 d&
1.000 GHz | 1.000 MHz 1.66889 GHz | -40,94 dB 1.000 GHz 1,700 GHz | 1.000 MHz -53.75 dém -40,75 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 2.0097 -30,86 R 1.765 GHz | 3.000 GHz 1.000 MHz | z -52,74 dBm | -30.74 di
3.000 GHz 9.000.GHz | 1.000 MHz 5.86543 GHz | -34.53 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.86693 GHz | -47.72 dBm -34.72 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.71179 GHz | -43.34 dBm ~36.34 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.64279 GHz -43.20 dém | ~36.20 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74956 GHz -45.30 dBm -32.30 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72015 GHz -45.22 dBm -32.22 dB
{ i t e [ i TR o
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Highest Channel / 64QAM

Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
50 dbr ol Yy
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 92316592 MHz | -53.39 dBm 40,32 dB
1.000 GHz 1.000 MHz 1.62496 GHz | -54.14 dBm -41,14 B
1.765 GHz | 1.000 MHz | 2.0081E GHz -52,87 dBm -30,87 R
3.000 GHz [ 1.000 MHz 6.87443 GHz | -47.75 dBm -34.75 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68829 GHz | -43.36 dBm ~36.36 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73040 GHz -45.12 dBm -32.1% dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 4 / 5MHz

Ref Level dBm Offset 5.20d8 Mode Auto Sweep Ref Lavel dBm Offset 5.20'dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
1o PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi -40 dBm
JURPEY - A || 50 dom -y
I L&
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B96.01949 MHz | -53,19 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 942.07146 MHz -53.27 dBm -40,27 d&
1.000 GHz | 1.000 MHz 1.000 GHz 1,700 GHz | 1.000 MHz 1.65400 GHz | -53.88 dém -40,88 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 19,68 © 1.765 GHz | 3.000 GHz 1.000 MHz | 2.98210 GHz -52,74 dBm | -30.74 di
3.000 GHz 9.000.GHz | 1.000 MHz | -34.66 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5.88843 GHz | dBm -34.56 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.69379 GHz | ~36.21 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 32 dim | 36,32 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.75123 GHz -32.32 dB 13.000 GHz 18.000 GHz 1.000 MHz -45.36 dBm -32.36 dB
[ i (| ) i i O]
Date 4. FEB 2018 173720 Date 4 FEB 2018 17:38:37
trum
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 8
40 dBi
50 dbr P
TN i~
60
-70 dg
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 MHz 925.58971 MHz | -53.33 dBm 40,33 dB
1.000 GHz 1.000 MHz 1.67425 GHz | -54.15 dBm -41,15 dB
1.765 GHz | 1.000 MHz | 1.76562 GHz -52,68 dBm -30,68 R
3.000 GHz | 1.000 MHz 6.87243 GHz | -47.80 dBm -34.80 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68879 GHz | -43.11 dBm ~36.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72040 GHz -45.36 dBm -32.36 dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 4/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level dBm Offset 5.20d8 Mode Auto Sweep Ref Lavel dBm Offset 5.20'dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
1o PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi 40 dBm
, POy - 2 (|| =0 dom praet iy -
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 852.25137 MHz | -5 dBm 40,42 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 805.22989 MHz -53.39 dBm -40,39 d&
1.000 GHz | 1.000 MHz 1.63511 GHz | 34 dBm -40,94 dB 1.000 GHz 1,700 GHz | 1.000 MHz -54.08 dBm -41,08 di
1.765 GHz | 3,000 GHz 1.000 MHz | 2.00038 GHz -52.75 dBm -39.75 dB 1.765 GHz | 3.000 GHz 1.000 MHz | z -52,52 dBm | -38,52 d&
3.000 GHz 9.000.GHz | 1.000 MHz 6.87443 G -47.75 dBm -34.75 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5.85043 GHz | -47.77 dBm -34.77 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -48.96 dBm ~35.96 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69779 GHz -43.,25 dBm | ~36.25 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.37 dBm -32.37 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74415 GHz -45.56 dBm -32.56 dB
i | h L )i WITTIRID we
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Highest Channel / 64QAM

Ref Level 0,00 dBm  Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
-50 der e = -
gt
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 919.28786 MHz | -53.20 dBm —40,20 dB
1.000 GHz 1.000 MHz 1.67919 GHz | -54.15 dBm -41,15 dB
1.765 GHz | 1.000 MHz | 1.76800 GHz -51,75 dBm -38,75 R
3.000 GHz [ 1.000 MHz 6.87893 GHz | -47.62 dBm -34.62 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70429 GHz | -43.29 dBm ~36.29 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75123 GHz -45.32 dBm -32.32 dB
]
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Ea FCC RF Test Report Report No. : FG8D2708B

LTE Band 4 / 15MHz
Lowest Channel / 64QAM Middle Channel / 64QAM

Ref Level dBm Offset 5.20d8 Mode Auto Sweep Ref Lavel dBm Offset 5.20'dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
1o PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
Ja— = A | 50 dem i — Y S
-50 dB
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B99.89755 MHz | -5 1 dBm —40,41 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 960.97701 MHz -53,29 dBm -40,29 d&
1.000 GHz | 1.000 MHz 1.69773 GHz | -53.50 dBm -40,50 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69913 GHz | -53.90 dém -40,90 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 2.98521 GHz -53.08 dBm -40,08 dR 1.765 GHz | 3.000 GHz 1.000 MHz | 2.99115 GHz -53.06 dBm -40.06 d&
3.000 GHz 9.000.GHz | 1.000 MHz 5.88893 GHz | -47.88 dBm -34.88 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5.88693 GHz | -47.67 dBm -34.67 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.70941 GHz | -43.25 dBm ~36.25 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68979 GHz -43.49 dBm | ~36.49 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.75831 GHz -45.29 dBm -32.2% dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72015 GHz -45.42 dBm -32.42 dB
[ i (| ) i il ] OO ]
Date 4 FEB 2018 175420 Date 4 FEB 2019 17:55:38

Highest Channel / 64QAM

Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
-40'dem—]
50dB petmatmnly A
50 d3m—y — = -
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 Mz 1.600 MHz 95564468 MHz | -53.37 dBm ~40,37 d
1.000 GHz 1.000 MHz 1.65435 GHz | -54.19 dBm -41,19 dB
1.765 GHz | 1.000 MHz | -37,51 dBm 5idB
3.000 GHz [ 1.000 MHz | -47.68 dBm -34.68 B
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68579 GHz | -43.41 dBm ~36.41 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75456 GHz -45.52 dBm -32.52 dB
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SPORTON LAB.

ea FCC RF Test Report Report No. : FG8D2708B

LTE Band 4 / 20MHz
Lowest Channel / 64QAM Middle Channel / 64QAM

Ref Level dBm Offset 5.20d8 Mode Auto Sweep Ref Lavel dBm Offset 5.20'dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
1o PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 de; 40 dBm
ooy A
A 50 dgm P - -,
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz | -53,15 dBm 40,15 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 807.158092 MHz -53.28 dBm -40,25 dB
1.000 GHz | 1.000 MHz 1.64245 GHz | 53.86 dBm -40,88 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.68898 GHz | -53.81 dém -40,81 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 2.00280 GHz -52,35 dBm -30,35 R 1.765 GHz | 3.000 GHz 1.000 MHz | 1. 76850 GHz -52.50 dBm -39,50 di
3.000 GHz 9.000.GHz | 1.000 MHz 5.86943 GHz | -47.68 dBm -34.68 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5.88643 GHz | -47.68 dBm -34.68 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.73341 GHz | -43.38 dBm ~36.38 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69629 GHz -43.29 dém | ~36.29 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.75331 GHz -45.53 dBm -32.53 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73206 GHz -45.43 dBm -32.43 dB
[ i (| ) i il ] OO ]
Date 4. FEB 2019 18:02 46 Date 4 FEB. 2018 18:04:04

Highest Channel / 64QAM

Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 dB
40 da
50 dBm— et A o
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 89844328 MHz | -53.18 dBm —40,15 dB
1.000 GHz 1.000 MHz 1.64980 GHz | -54.10 dBm -41,10 dB
1.765 GHz | 1.000 MHz | 1.77179 GHz -37,95 dBm -24,05 dR
3.000 GHz [ 1.000 MHz 6.88943 GHz | -47.82 dBm -34.82 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.76541 GHz | -43.36 dBm ~36.36 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71865 GHz -45.48 dBm -32.48 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

B =
Ref Level 0,00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Lavel dBm Offset 4.50dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PARS Limit (lhrrx
INE_ABS PAES e LPURIOUS |INE_ABS
-10 dat*— !
G THE_ARS.
-20 dBm
=30 dBr
—40 dBm
el i
- -50 dBm I — o =
50 dem—H
L
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range L Range U RBW Frequen Pawer Abs
30,000 MHz B15.000 MHz | 100.000 kHz _314.01‘3_24 MHz | -64.26 dBm -51,26 dB 3U‘D_DD MHz 815.000 MHz | 100.000 kHz 1 2049 MHz | dém
860,000 MHz | 1,000 GHz 100.000 kHz | 13,0760 MHz -63.24 dBm | -50,24 db 560,000 MHz | 1.000 GHz 100,000 kHz | 97057302 MHz 63,50 dBm | -50.50 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.64909 GHz | -45.32 dBm -32.32 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.64852 GHz | -44.90 dBm -31.50 d&
3.000 GHz | 1.000 MHz | 8575 GHz | -48.50 dBm ~35.50 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.87127 GHz -48.30 dBm | -35.30 d8 |
7.000 GHz 1.000 MHz 01550 GHz -51.62 dBm -38.62 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.60410 GHz
‘ i ! )il

Date 4 FEB 2019 183955

Date 4 FEB 2018 184050

Middle Channel / QPSK

Middle Channel / 16QAM

Date 4.FEB 2019 18:42.23

Date. 4FEB. 2019 18:43.23

ctrum (7
Ref Level 0,00 dém  Offset 4.50 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk PARS Limit (lhprk PARS
PURIOUS LINE ABS PARS LPURIOUS |LINE ABS
I = I
i B ARS_
=30 dBr
—40 dBm
T caidin
T - -50 dBm I —— — -
T -60 den
- i
=70 By
80 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Li ge Up RBW Frequency Pawer Abs
30,000 MHz B15.000 MHz | 100.000 kHz 746.54288 MHz | -64.06 dBm 30,000 MHz 4 | 100.000 kHz BO8 25 M |
860,000 MHz | 1,000 GHz 100.000 kHz | 913,91608 MHz 860.000 MHz | 1.000 GHz 100,000 kHz | 954,26573 MHz 3¢
1.000 GHz 3.000.GHz | 1.000 MHz 1.67258 GHz | 1.000 GHz 3.000 GHz | 1.000 MHz 1.67258 GHz | -31.55 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.87877 GHz | -47.89 dim | 3.000 GHz | 7.000 GH: | 1.000 MHz | 6.84727 GHz -35.41 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 8.00550 GHz -51.67 dBm 7.000 GHz 2.000 GHz 1.000 MHz 7.39315 GHz -36.98 dB
' i l i
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FCC RF Test Report

Report No. : FG8D2708B

LTE Band

5/1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

l:E’
Offset 4.50 d8 Mode Auto Sweep Ref Lavel dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| Spurt [E_ABS._
-20 dBm
=30 dBr
—40 dBm
g —— s 50 dem I N
-60 den
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz B15.000 MHz | 100.000 kHz _303.03173 MHz | -64.08 dBm -51,08 dB 30,000 MHz 815.000 MHz | 100.000 kHz _303.034—3 MHz | -64.24 dBm 51,24 dB
860,000 MHz | 1,000 GHz 100.000 kHz | 95769231 MHz 21 dBm | -50,21 dB 560,000 MHz | 1.000 GHz 100,000 kHz | 069.18162 MHz -63.18 dBm | -50.18 d
1.000 GHz 3.000.GHz | 1.000 MHz 1.69508 GHz | 7 dBm -29.77 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.69608 GHz | -43.99 dBm -30.99 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.86677 GHz | -48.31 dim -35.31 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | 6.85927 GHz -48.16 dBm | -35.16 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 7.32917 GHz -51.65 dBm -38.65 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.01800 GHz -51.61 dBm -38.61 dB
[ i [ i i T
Date 4 FEB 2019 18:51:32 Date 4 FEB. 2018 18:52:27
) = = (=
Ref Level 0,00 dm  Offsat 4.50 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk Limit (lnm
SPURIOUS | INE ABS & HPURIOUS LINE ABS
: -10 déftf—
B ABE_
-20 dBm
=30 dBr
~40 dBm
]ll g, ~ 50 dbm l{ e e s
J -50 dBm—i1
L L
=70 By
80 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissi
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range U RBW Frequenc: Pawer Abs T
30,000 MHz B15.000 MHz | 100.000 kHz _Bl+.0l‘324 MHz | -64.28 dBm -51,28 dB 30,000 MHz 815.000 MHz | 100.000 kHz _314.5U335 MHz | -_;:_3‘69 dém -50,89 dB
860,000 MHz | 1,000 GHz 100.000 kHz | 882.30760 MHz 63,10 dBm | -50,10 dB 560,000 MHz | 1.000 GHz 100,000 kHz | 883.42657 MHz -63.35 dBm | -50,35 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.6485% GHz | 44,19 dBm -31.19 dB 1.000 GHz 3.000 G 1.000 MHz 1.64852 GHz | -45,23 dBm -32.23 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 688526 GHz -48.40 dBrm. | ~35.40 dB 3.000 GHz | 7 1.000 MHz | 6.95226 GHz -48.39 dBm | -35,30 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00200 GHz -51.53 dém -38.53 dB 7.000 GHz ©.000 GHz 1.000 MHz 7.41085 GHz -51.55 dBm -38.55 dB
il VITHIN e [ )il SN we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708B

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

e =
Ref Level 0,00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgrwr
Limit {heck 5 Limit (lhr &
INE_ABS 8 e LPURIOUS |INE_ABS
-10 dat*— !
| Spumi [E_ABS_
-20 dBm
=30 dBr
—40 dBm
- = -50 dBm 1| — =
50 dem—]
W
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 9.0 GHz | ||( Start 30.0 MHz 18005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Li Range Up RBW Frequency Pawer Abs ALimit
30,000 MHz B15.000 MHz | 100.000 kHz 790.48101 MHz | -64.16 dBm -51,16 dB 30,000 MHz 815.000 MHz | 100.000 kHz 94.404058 MHz | 4 dBm -51,24 dB
860,000 MHz | 1,000 GHz 100.000 kHz | 883,14685 MHz 2 -50,26 dB 560.000 MHz | 1.000 GHz 100.000 kHz | 877.97203 MHz -63.41 dBm | -50.41 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.67058 GHz | 3 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz | -44.57 dBm -31.57 d&
3.000 GHz | 7.000 GH= 1.000 MHz | 6.87177 GHz | -48.44 dBm -35.44 B 3.000 GHz | 7.000 GH: | 1.000 MHz | 6.86877 GHz -48.42 dBm | -35.42 dB |
7.000 GHz 9.000 GHz 1.000 MHz 8.02540 GHz -51.51 dBm -28.51 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.01100 GHz -51.72 dBm -38.72 dB
‘ i ! )il
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Date 4 FEB 2018 21:08:02

Highest Channel / QPSK

Highest Channel / 16QAM

lnn
n =
Ref Level 0,00 dém  Offset 4.50 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk PARS Limit (lnm F
s _$PURIOUS |INE ABS PARS & HPURIOUS LINE ABS [
=1 = -10 deff—
" LINE_ABS._ | Spumi [E_ABS_
-20 dBm
=30 dBr
—40 dBm
I ~ 3 -50 dBm Tl — —
.
f 50 dem—]
L J L
=70 By
a7 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range L Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz B15.000 MHz | 100.000 kHz BO1 ‘1(!55_2 MHz | 5 1 -50,91 dB 3U‘D_DD MHz 815.000 MHz | 100.000 kHz B08.91929 MHz | 1 dBém 51,01 d8
860,000 MHz | 1,000 GHz 100.000 kHz | 915.59441 MHz -50,28 db 560,000 MHz | 100,000 kHz | 905.04406 MHz -63.08 dBm | -50,08 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.69258 GHz | -30.46 dB 1.000 GHz 1.000 MHz 1.69258 GHz | -43,27 dBm -30.27 dB
3.000 GHz | D00 GHz 1.000 MHz | 6.86077 GHz | -48.35 dim -35.,35 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | 6.87277 GHz -48.36 dBm | -35.36 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 8.01550 GHz 46 dBm -28.45 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.36816 GHz G0 di
L i LI L )i QNI we

Date 4.FEB 2019 21:0858

Date. 4FEB. 2018 21:08 30

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ-XMSF2G

Page Number
Report Issued Date
Report Version

: A316 of A375
. Feb. 25, 2019
: Rev. 01






